


2023 Executive Summary

Evanston Water Production Bureau of the Public Works Agency manages Water and

Sewer operations for the City of Evanston. The Public Works Agency also coordinates with ComEd,
Nicor, AT&T, and other private utilities on behalf of Evanston residents and businesses to help
resolve service issues and improvement needs.

WATER UTILITY SEWER UTILITY
g 487,985 Residents supplied Responsible for operation and

61,146 Businesses supplied SEIIERIEED ot
in Evanston and 9 other
communities

Combined, Relief, and Storm
sewer systems

BUDGET
$92.2 million - water Fund
$11.3 million - Sewer Fund
68 full-time equivalents (FTE) staff

General Information

16,976 Million Gallons -
Total Water Pumped in 2023
[...]
Roof Improvements
Completed construction on several roof improvements at the following locations: Roofs
2 and 4 (Pump Building), 7 (Service Building), 14, 19, and 20 (Filtration Offices), and 21
(West Filter Building).

Meter Replacement Project
Began the Phase II citywide meter replacement project whereby approximately 1,000
meters and metering interface units will be replaced.

Plant Security Improvements
Continued water treatment plant security improvements based on the
recommendations from the Risk and Resilience Assessment.

Combined Sewer Overflow Repair
Continued the engineering phase of the Combined Sewer Overflow sewer repair project.

Sewer Extension Program
Continued to perform an annual sewer extension program in conjunction with alley

improvements.

PFAS Treatment Study
Selected an engineering consultant to commence the PFAS treatment technique study.

Water and Sewer 2023 Annual Report



Introduction

2024 Major Goals and Initiatives

Maintain a High Quality of Service

Continue to be a leader in the public drinking water industry by providing high quality
service to over 487,000 customers in ten communities, including vigilantly monitoring
the quality and quantity of water provided to our customers.

Water Distribution and Expansion

Improve water distribution system reliability and reduce water loss by continuing the
water main replacement and water main leak detection programs. Goals are to
supplement water main replacement with water main lining where feasible, to improve
upon our historical 1% annual water main renewal rate, and to survey the entire
distribution system for leaks on an annual cycle.

Coordination for Efficient Project Funding

Continue to coordinate capital improvement projects with the Street Resurfacing
Program and with TIF District improvement projects to ensure cost-effective and
efficient use of capital improvement funding.

Continue Small Diameter Sewer Rehabilitation

Continue the annual small diameter sewer CIPP rehabilitation program at a rate of at
least 1% (1.34 miles) of the combined, small diameter sewer system rehabilitated per
year.

Continue Coordination with Street Resurfacing Program
Continue to coordinate the inspection and repair of sewer mains and drainage
structures in advance of the street resurfacing program.

Continue Preventative Measures for Sewer Mains
Continue preventative maintenance cleaning and inspection of sewer mains and
drainage structures.

Combined and Storm Sewer Inspections
Continue to perform inspection of combined and storm sewer outfalls in accordance
with IEPA requirements.

Development of Stormwater Master Plan

Continue the hydraulic analysis of the Evanston sewer system to determine where
improvements could be made to address the potential for flooding due to stormwater
runoff. This will assist in meeting the objectives established in the CARP.

Raw Water Intake Improvement Project

Complete replacement of the City’s 42”/36” Lake Michigan Raw Water Intake installed
in 1909 to address diminished flow capacity.

Water and Sewer 2023 Annual Report



Introduction

Lead Service Line Replacement Program
Complete the development of a citywide lead service line replacement plan as a result
of the enactment Public Act 102-0613 as well as a corrosion control optimization study.

Meter Replacement Project
Begin the Phase II citywide meter replacement project whereby approximately 1,000
meters and metering interface units will be replaced.

Electrical Improvements Projects
Continue the Engineering services for electrical system reliability improvements,
including replacement of outdated medium voltage switchgear and generator.

Corrosion Control Optimization Study

Continue with the water plant’s treatment process study to optimize corrosion control.
The study includes a desktop analysis, laboratory pipe scale analysis, and harvested
pipe loop study analyzing water quality through a variety of chemical doses and pipe
materials.

Standpipe Water Quality Study

Continue the Engineering phase of the standpipe pumping reliability project to
determine improvement options to each of the City’s two standpipes and associated
pump stations.

Plant Security Improvements
Continue water treatment plant security improvements based on the recommendations
from the Risk and Resilience Assessment.

Lead Service Line Replacement Pilot Project

Continuing with the Lead Service Line Replacement (LSLR) Pilot Project established to
focus on the replacement of private-side lead services in low-to-moderate income areas
within the City on a “first-come” basis.

Pumping Station and Filtration Plant Dehumidification
Installation of a desiccant dehumidification system in the pumping station and in the
filtration plant.

Natural Gas Engine Replacement - High-Lift Pump#7

Replace the existing natural gas engine for High-Lift Pump #7 with a new engine. The
natural gas engines are used as backups during power supply issues to ensure no
interruptions in water supply.

Sewer Extension Program

Continue to perform an annual sewer extension program in conjunction with alley
improvements.

Water and Sewer 2023 Annual Report



Introduction

Project Sewer Extension Program
Begin the engineering phase of the Combined Sewer Overflow sewer repair project.

Sewer Rehabilitation — Davis and Benson

Continue to work with contractors to develop a sound approach for the sewer
rehabilitation in the alley south of Davis Street at Benson Avenue.

Water and Sewer 2023 Annual Report



Introduction

Water Treatment Plant Data

Intakes

60” - 5,600’ long, 35’ deep
48” - 5,300’ long, 28’ deep
54” - 5,340’ long, 28’ deep

Suction Wells

2 - 22’ diameter x 74’ deep with
traveling screens

1 - 20’ diameter x 52.5’ deep

Low Lift Pumps

2 - 30 mgd, electric motor driven

3 - 15 mgd, dual drive, electric/natural gas
1 - 30 mgd, dual drive, electric/natural gas
Total capacity of 135 mgd

Emergency standby capacity of 75 mgd

Flash Mix Basin

14.75’'x 14.75’ x 31.58’ deep

Single vertical shaft mixer

Counter-flow rotation

Application point for alum, chlorine,
fluoride, polymer, and carbon

Rated capacity 108 mgd w/ partial bypass

Slow Mix/Settling Basins
Four double-deck basins with series flow
2 - 2.865 MG capacity, five 60’ shafts
per basin, 4 paddle wheel sections
2 - 4.3 MG capacity, eight 60’ shafts per
basin, 4 paddle wheel sections
Retention time at 108 mgd (flash mix
capacity) is 3 hours and 11 minutes

Treated Water Elevated Storage
South - 5.0 MG, 640 Hartrey Avenue
North - 7.5 MG, 2536 Gross Point Road

Filters

Anthracite-capped rapid sand filters

12 - 3.19 mgd, 738 ft? each, surface
loading rate of 3 gpm/fts

12 - 10.0 mgd, 1,391 ft2 each, surface
loading rate of 5 gpm/ft?

Total rated capacity of 134 mgd

Automatic surface and backwash system
on all 24 filters

Treated Water Ground Storage

8 clearwells beneath filters - 4.4 MG total

1 clearwell beneath NU green space - 5.0 MG
Total Plant Storage - 9.4 MG

High Lift Pumps
1 - 10 mgd, submersible, electric motor
driven

1 - 15 mgd, electric motor driven

2 - 25 mgd, electric motor driven

1 - 10 mgd, dual drive, electric/natural gas
2 - 15 mgd, dual drive, electric/natural gas
1 - 22 mgd, dual drive, electric/natural gas
1 - 20 mgd, natural gas engine

Total capacity of 157 mgd

Emergency standby capacity of 82 mgd

Wash Water Pumps
2 -20mgd
2 -10mgd

Detention Tank

80'x 192’ x 12’ deep, divided in 2 sections
Total capacity of 1.1 MG

1 - submersible sludge pump at 700 gpm

Legend: MG = million gallons; mgd = million gallons per day; gpm = gallons per minute

Water and Sewer 2023 Annual Report



Water Treatment Schematic

Introduction

Water supply from
3 intakes in
Lake Michigan

SUCTION
WELLS

(3)

LOW LIFT
PUMPS

FLASH
MIX

«—

Chlorine Feed
at Intake Cribs
(Quagga Mussel Control)

Recycled Washwater

The Evanston Water Treatment Plant provides conventional
treatment (mixing, flocculation, sedimentation, and filtration).
Filtered water gravitates to 8 clearwells with a total volume of

4.4 MG and a separate 5.0 MG clearwell. Total filtration capacity|
is 134 mgd. Firm filtration capacity (one filter out of service) is

126 mgd. Rated capacity of the plant is limited by the size of

process piping to 108 mgd.

Pumps 4,5,6 @ 15 mgd each

Pumps 7,8,9 @ 30 mgd each

Alum
Pre-Chlorine
Polymer
Fluoride
Carbon

FLOCCULATION

SEDIMENTATION

%L%—%J%u%

Water and Sewer 2023 Annual Report

To Transmission/Distribution

Finished Water
Sampling Point

Phosphate

Pump 2 @ 10 mgd
Pumps 3,4,5 @ 15 mgd each
Pump 6 @ 22 mgd
Pump 7 @ 20 mgd
Pumps 8,9 @ 25 mgd each

FILTRATION

HIGH LIFT
PUMPS

CLEARWELLS
& RESERVOIR

Pump 1 @ 10 mgd

24 dual media rapid sand filters
Filtration rates of 3--5 gpm/ft?

134 mgd total capacity

Post-Chlorine



Introduction

Water Works Improvements
(1874 to 2023)

1874

1913

1923

1934

1941

1949

Evanston Community Water System established.

Constructed 12 mgd filter plant.

Expanded filter plant to 24 mgd.

Constructed 5.0 million gallon underground reservoir at plant site.

Contracted to supply water to Skokie.

Constructed high lift (finished water) pumping station.
Expanded filter plant to 48 mgd.
Constructed slow mix basins 1 and 2.

Constructed 48” intake and low lift (raw water) pump station.
Constructed 36” feeder main to Skokie.

Expanded filter plant to 72 mgd.
Constructed additional 36” feeder main to Skokie.
Constructed slow mix basins 3 and 4.

Installed 20 mgd high lift pump and natural gas engine.

Constructed filter wash water detention basin, 1.1 MG capacity.

Constructed 54” intake, 5,340 feet in length.
Extended 48” intake to 5,300 feet in lengt.h

Constructed material storage building at south water tank yard.

Installed 3 new boilers (2 - 50 HP and 1 - 20 HP).

Replaced 5 kV switchgear and motor starter equipment for low lift pumps.
Upgraded slow mix equipment in basins 1 and 2.

Installed two 30 mgd low lift pumps.

Water and Sewer 2023 Annual Report 9



Introduction

e Replaced 5 kV motor starter center for high lift pumps.

e Constructed new chemical building and chemical feed system.
e Installed a 500 kW emergency generator.
e Rehabilitated six 1914 and six 1924 filters to increase rate to 3 MGD per filter.

e Constructed 5 MG standpipe with booster station to replace the 1.5 MG elevated
tank in southwest Evanston.

¢ Began selling water to Northwest Water Commission at the rate of 10 MGD.

e Installed dual drive 22 MGD high lift pump and new piping.

e Installed two 48” diameter pipes from reservoir to east side of high lift suction
tunnel.

e (Completed system automation which provided a microprocessor-based digital
control system to perform control and supervisory functions.

e Constructed a 7.5 MG standpipe with booster station to replace the 1.0 MG
elevated tank in northwest Evanston.
e Began pumping to Northwest Water Commission reservoir in Des Plaines.

e Installed two 700 gpm sludge pumps with automatic samplers in the settling
basins along with 3,400 feet of 8” diameter sludge main from the Filtration

Plant to the MWRD interceptor at Lincoln Street and Asbury Ave.
e Completed filter control upgrade to microprocessors.

e Turndown and extension of 48” raw water intake lines into North and South
suction wells.
e Upgraded west filter influent valves from 16” to 24”.

e Upgraded electrical substation and switchgear to 3,750 kVA.
e Upgraded west filter effluent piping.

e Installed chlorine feed system to intakes for zebra/quagga mussel control.

e Installed a 15 MGD high lift pump to replace one 8 MGD pump and one 6 MGD
pump.

e Installed two 48” diameter butterfly valves on suction piping from reservoir to
high lift suction wells.

e Installed hydrofluosilicic acid tank and feed system in garage #6.

e Installed 60” diameter flash mix bypass pipe to influent duct of settling basins.

e Replaced slow mix equipment and flushing system in basins 3 and 4.

e Replaced 480 V filter plant switchgear.

Water and Sewer 2023 Annual Report 10



Introduction

Installed blended phosphate system and initiated blended phosphate treatment
for corrosion control.

Replaced Low Lift Pump #6 gasoline engine with natural gas engine.

Replaced 1949 filter building roof.
Constructed loading dock on 1913 filter building.

Replaced High Lift Pump #2 gasoline with a natural gas engine.

Replaced Low Lift Pump #5 and #7 dual drive gasoline engines with natural gas
fueled engines.

Installed individual effluent turbidimeters on all 24 filters.

Converted High Lift Pump #3 to dual drive.
Replaced filter bottoms and rehabbed six filters in 1948 filter addition.

Completed installation of automatic fixed radio meter reading system.
Replaced effluent settling basin sluice gates with rectangular butterfly valves.

Installed uninterruptible power supply to filtration and pumping equipment.

Constructed garages east of the settling basins.
Constructed an access way to the chemical building from filtration division.
Installed a chlorine scrubber.

Replaced Low Lift Pump #4 gasoline engine with natural gas engine.

Replaced Low Lift Pump #7.

Renovated administrative offices.
Expanded filter shop area.

Implemented AQUAS (Harris) Utility Billing System.
Installed anchor ice and zebra mussel control systems in 54” intake.

Installed a 25 kW solar energy facility on the high lift pump station roof.

Water and Sewer 2023 Annual Report 11



2012

Introduction

Rehabilitated Filters 19-24 with new media, underdrains, and backwash
equipment.

Rehabilitated the 1963 filter building structure and roof.

Replaced all windows in the high lift pump station.

Replaced electrical switchgear in high lift pump station.

Modified electrical distribution equipment and settings on protective devices
throughout the water treatment plant to reduce arc flash hazards.
Conducted comprehensive maintenance and evaluation of electrical

Switchgears.

Replaced five roofs: Boiler Room, Low Lift Pumping Station, Chemical Building,
and 1948 Filter Building (2 roofs).

Replaced master flow meter on the 48” diameter feeder main to Evanston and
Skokie.

Improvements to one of the water plant intakes.
Upgrade/replacement of the City’s automatic meter reading and billing system
Chlorination equipment replacement.

Completed standpipe painting and replaced four roofs (1964 Filter Building
Clerestory, 1948 Filter Building Clerestory, Filter Cross Corridor & Chlorine
Building).

Water treatment plant reliability improvements completed to address reliability
and redundancy issues at the water treatment plant. Improvements included
rehabilitating shorewells, installing a high lift influent valve vault, installing
additional electrical panels for the intake heaters, upgrading filter valves,
installing a new phosphate feed system, installing settling basin influent conduit
connections, and upgrading the yard piping that feeds the washwater detention
basin clean out lines and shorewell screens.

Completed exterior door improvements.
Replaced alum feed pumps.
Installation of new flushing water system in Settling Basin 1.

Completed South Standpipe pump station new electrical room and maintenance
building improvements.

Replacement of various doors at the water plant.

Installed Plant Service Water Supply Booster Pump.

Installed West Filter Rate Controller with Master Meter.

Water and Sewer 2023 Annual Report 12



2023

Notes:

Introduction

Improved flushing water supply to Settling Basin 1.
Completed Milburn gate automation.

Replaced the City’s five (5) MG finished water clearwell, which is located on
Northwestern University’s campus, to address structural deterioration.

Completed the modernization of the Water Quality Laboratory.
Completed the modernization of the filter plant freight elevator.
Replaced the 54” Intake Heater Cable (installed in 2009).

Completed several roof improvements: Filter Head House and Roof 22 (West
Filter Building)

Completed several masonry improvements: Filter Head House, West Filter
Building, Corridor between East and West Filter Building, Filtration Garage,